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LG HAUSYS, LTD. 

   

SAMPLE DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE SHEET 

======================================================================================================

ITEM               : LG HAUSYS HOMOGENEOUS SHEET - MEDISTEP ORIGIN 

======================================================================================================
TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES. 

======================================================================================================
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  TEST CONDUCTED TEST RESULT 

======================================================================================================

 

 

 

(01) DETERMINATION RESISTANCE OF SYNTHETIC POLYMERIC MATERIAL TO FUNGI ( ASTM G 21 : 2013 ) : RATE 
  
 #1 

 
 0 

 
NOTE) ∙ RATE          : 0 = NONE 
                        1 = TRACE OF GROWTH (LESS THAN 10 %) 
                        2 = LIGHT GROWTH (10 TO 30 %) 
                        3 = MEDIUM GROWTH (30 TO 60 %) 
                        4 = HEAVY GROWTH (60 % TO COMPLATE COVERAGE) 
      ∙ TEST ORGANISM : Aspergillus niger ATCC 9642 
                        Chaetomium globosum ATCC 6205 
                        Penicillium pinophilum ATCC 11797 
                        Gliocladium virens ATCC 9645 
                        Aureobasidium pullulans ATCC 15233 
      ∙ SEE ATTACHED PHOTOS 

 

****************************************************************************************************

SAMPLE :  
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- DETERMINATION RESISTANCE OF SYNTHETIC POLYMERIC MATERIAL TO FUNGI PHOTO : VIABILITY - 

 

- DETERMINATION RESISTANCE OF SYNTHETIC POLYMERIC MATERIAL TO FUNGI PHOTO : #1 - 

 

 


